



American Fiber & Finishing

CERTIFICATE OF ANALYSIS

FRASERS AEROSPACE GLOBAL
SOURC SPEC 185-187 HIGH R
CHADWELL HEATH ROMFORD
ESSEX, ENGLAND, RM6 2NR

Product description: 4X4 12-PLY GAUZE SPONGES

PROPERTY TEST RESULTS

| | Mean test results: |
|---------------------------|--------------------|
| Water extraction (%) | |
| Max. 1.200 | 0.160% |
| TCE (%) | |
| Max. 0.750 | 0.330% |
| Acetone (%) | |
| Max. 1.000 | 0.130% |
| Silicone greases and oils | |
| Silicone-free | Free |
| pH | |
| 6.0 - 7.5 | 6.5 |

This certificate of analysis confirms that the above mentioned product conforms to acceptance requirements as outlined in BMS 15-5F, Class A, and AMS 3819C.

Maureen Bell

Quality Assurance

D. J. White

Quality Specialist

Date: 04/29/2008